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 RF Exposure Evaluation 
FCC ID: 2A4IC-ZB10 

IC: 28346-ZB10 
1. Client Information 

Applicant : SHENZHEN ZHENYI INTELLIGENT TECH CO., LTD      

Address : 
701 Building A, Haohe Zhichuang, No.,10, Fuyuan, 2nd road 
Zhancheng Community, Fuhai Street, BaoAn District, Shenzhen, 
Guangdong, China 

Manufacturer : SHENZHEN PEICHENG TECHNOLOGY CO., LTD     

Address : 
5th floor, 64 building, baotian Industrial Zone, qianjin 2nd road, xixiang, 
bao'an District, Shenzhen, Guangdong, China      

 

2. General Description of EUT 
 

EUT Name : Tablet PC 

HVIN/Model(s) No. : ZB10 

Model Different : ---- 

Sample ID : RW-C-202202-0073-1-1# & RW-C-202202-0073-1-2# 

Product  

Description 
: 

Operation Frequency: 
Bluetooth 4.2: 2402MHz~2480MHz 
802.11b/g/n(HT20): 2412MHz~2462MHz 

Number of Channel: 
Bluetooth 4.2: 79 channels  
802.11b/g/n(HT20):11 channels 

RF Output Power: 
Bluetooth: 2.71dBm 
2.4G WIFI: 3.826dBm 

Antenna Gain: 2.0dBi Internal Antenna 

Power Supply : 

Adapter(FX2U-050200U) 
Input: AC100-240V 50/60Hz 0.4A MAX 
Output: 5V2A 
DC 3.8V by 6000mAh 22.8Wh Rechargeable Li-ion battery 

Software Version : ZB10_V1.0 

Hardware Version : SD863C-G-MB-V1.0 

Remark: The antenna gain provided by the applicant, the adapter and verified for the RF 
conduction test and adapter provided by TOBY test lab. 

Note: More test information about the EUT please refer the RF Test Report. 
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The RF Exposure Evaluation for FCC: 

 SAR Test Exclusion Calculations 

 

FCC: According to 447498 D04 Interim General RF Exposure Guidance v01. 

The SAR-based exemption formula of § 1.1307(b)(3)(i)(B), repeated here as Formula 

(B.2), applies for single fixed, mobile, and portable RF sources with available 

maximum time-averaged power or effective radiated power (ERP), whichever is 

greater, of less than or equal to the threshold Pth (mW).  

This method shall only be used at separation distances from 0.5 cm to 40 cm and at 

frequencies from 0.3 GHz to 6 GHz (inclusive). Pth is given by Formula (B.2). 

 
and f is in GHz, d is the separation distance (cm), and ERP20cm is per Formula (B.1).  

The example values shown in Table B.2 are for illustration only. 

Table B.2—Example Power Thresholds (mW) 
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Calculation: 

                  

   Test separation: 5mm 

Bluetooth Mode (GFSK) 

Frequency 

(GHz) 

Conducted 

Power 

(dBm) 

Turn-up Power 

Tolerance 

(dB) 

Max power of tune up 

tolerance 

(dBm) 

Max power of tune up 

tolerance 

(mW) 

Limit 

Pth(mW) 

2.402 1.951 1±1 2 1.585 3 

2.441 0.825 0±1 1 1.259 3 

2.480 0.02 0±1 1 1.259 3 

Bluetooth Mode (π/4-DQPSK) 

Frequency 

(GHz) 

Conducted 

Power 

(dBm) 

Turn-up Power 

Tolerance 

(dB) 

Max power of tune up 

tolerance 

(dBm) 

Max power of tune up 

tolerance 

(mw) 

Limit 

Pth(mW) 

2.402 2.432 2±1 3 1.995 3 

2.441 1.838 1±1 2 1.585 3 

2.480 0.717 0±1 1 1.259 3 

Bluetooth Mode (8-DPSK) 

Frequency 

(GHz) 

Conducted 

Power 

(dBm) 

Turn-up Power 

Tolerance 

(dB) 

Max power of tune up 

tolerance 

(dBm) 

Max power of tune up 

tolerance 

(mw) 

Limit 

Pth(mW) 

2.402 2.71 2±1 3 1.995 3 

2.441 1.945 1±1 2 1.585 3 

2.480 0.983 0±1 1 1.259 3 

The measurement results comply with the FCC Limit per 47 CFR 2.1093 for the uncontrolled RF Exposure and 
SAR Exclusion Threshold per KDB 447498 D04, No SAR is required. 
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   Test separation: 5mm 

802.11b 

Frequency 

(GHz) 

Conducted 

Power 

(dBm) 

Turn-up Power 

Tolerance 

(dB) 

Max power of tune up 

tolerance 

(dBm) 

Max power of tune up 

tolerance 

(mW) 

Limit 

Pth(mW) 

2.412 -5.392 -5±1 -4 0.398 3 

2.437 -5.594 -5±1 -4 0.398 3 

2.462 -4.824 -4±1 -3 0.501 3 

802.11g 

Frequency 

(GHz) 

Conducted 

Power 

(dBm) 

Turn-up Power 

Tolerance 

(dB) 

Max power of tune up 

tolerance 

(dBm) 

Max power of tune up 

tolerance 

(mw) 

Limit 

Pth(mW) 

2.412 3.184 3±1 4 2.512 3 

2.437 3.252 3±1 4 2.512 3 

2.462 3.826 3±1 4 2.512 3 

802.11n(HT20) 

Frequency 

(GHz) 

Conducted 

Power 

(dBm) 

Turn-up Power 

Tolerance 

(dB) 

Max power of tune up 

tolerance 

(dBm) 

Max power of tune up 

tolerance 

(mw) 

Limit 

Pth(mW) 

2.412 2.095 2±1 3 1.995 3 

2.437 2.106 2±1 3 1.995 3 

2.462 2.75 2±1 3 1.995 3 

The measurement results comply with the FCC Limit per 47 CFR 2.1093 for the uncontrolled RF Exposure and 
SAR Exclusion Threshold per KDB 447498 D04, No SAR is required. 
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The RF Exposure Evaluation for IC: 

SAR Test Exclusion Calculations 

 

IC: According to RSS-102 — Radio Frequency (RF) Exposure Compliance of Radio 

communication Apparatus (All Frequency Bands) Issue 5: March 19, 2015  

(1) Clause 2.5.1: Exemption limits for Routine Evaluation – SAR Evaluation 
SAR evaluation is required if the separation distance between the user and/or bystander and the 

antenna and/or radiating element of the device is less than or equal to 20 cm, except when the 

device operates at or below the applicable output power level (adjusted for tune-up tolerance) for the 

specified separation distance defined in Table 1. 

 

Table 1: SAR evaluation — Exemption limits for routine evaluation based on frequency and 

separation distance 

Frequency 

(MHz) 

Exemption Limits (mW) 

At separation 

distance of 

≤5 mm 

At separation 

distance of 

10 mm 

At separation 

distance of 

15 mm 

At separation 

distance of 

20 mm 

At separation 

distance of 

25 mm 

≤300 71 mW 101 mW 132 mW 162 mW 193 mW 

450 52 mW 70 mW 88 mW 106 mW 123 mW 

835 17 mW 30 mW 42 mW 55 mW 67 mW 

1900 7 mW 10 mW 18 mW 34 mW 60 mW 

2450 4 mW 7 mW 15 mW 30 mW 52 mW 

3500 2 mW 6 mW 16 mW 32 mW 55 mW 

5800 1 mW 6 mW 15 mW 27 mW 41 mW 

 

Table 1: SAR evaluation — Exemption limits for routine evaluation based on frequency and 

separation distance 

Frequency 

(MHz) 

Exemption Limits (mW) 

At separation 

distance of 

30 mm 

At separation 

distance of 

35 mm 

At separation 

distance of 

40 mm 

At separation 

distance of 

45 mm 

At separation 

distance of 

≥50 mm 

≤300 223 mW 254 mW 284 mW 315 mW 345 mW 

450 141 mW 159 mW 177 mW 195 mW 213 mW 

835 80 mW 92 mW 105 mW 117 mW 130 mW 

1900 99 mW 153 mW 225 mW 316 mW 431 mW 

2450 83 mW 123 mW 173 mW 235 mW 309 mW 

3500 86 mW 124 mW 170 mW 225 mW 290 mW 

5800 56 mW 71 mW 85 mW 97 mW 106 mW 
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Calculation: 

 

Bluetooth 

Test Mode 
Frequency 

(MHz) 

Max 

Conducted 

Power 

(dBm) 

Tune-up 

Power 

(dBm) 

Antenna 

Gain 

(dBi) 

Max. 

E.I.R.P 

 (dBm) 

Max. 

E.I.R.P  

(mw) 

Limit Result 

GFSK 

2402 1.951 1±1 2.0 4 2.512 ≤4mw PASS 

2441 0.825 0±1 2.0 3 1.995 ≤4mw PASS 

2480 0.02 0±1 2.0 3 1.995 ≤4mw PASS 

π/4-DQPSK 

2402 2.432 2±1 2.0 5 3.162 ≤4mw PASS 

2441 1.838 1±1 2.0 4 2.512 ≤4mw PASS 

2480 0.717 0±1 2.0 3 1.995 ≤4mw PASS 

8-DPSK 

2402 2.71 2±1 2.0 5 3.162 ≤4mw PASS 

2441 1.945 1±1 2.0 4 2.512 ≤4mw PASS 

2480 0.983 0±1 2.0 3 1.995 ≤4mw PASS 

Note: At separation distance of ≤5 mm 

 

 

2.4G WIFI 

Test Mode 
Frequency 

(MHz) 

Max 

Conducted 

Power 

(dBm) 

Tune-up 

Power 

(dBm) 

Antenna 

Gain 

(dBi) 

Max. 

E.I.R.P 

 (dBm) 

Max. 

E.I.R.P  

(mw) 

Limit Result 

802.11b 

2412 -5.392 -5±1 2.0 -2 0.631 ≤4mw PASS 

2437 -5.594 -5±1 2.0 -2 0.631 ≤4mw PASS 

2462 -4.824 -4±1 2.0 -1 0.794 ≤4mw PASS 

802.11g 

2412 3.184 2.5±1 2.0 5.5 3.548 ≤4mw PASS 

2437 3.252 2.5±1 2.0 5.5 3.548 ≤4mw PASS 

2462 3.826 2.9±1 2.0 5.9 3.89 ≤4mw PASS 

802.11n(HT20) 

2412 2.095 2±1 2.0 5 3.162 ≤4mw PASS 

2437 2.106 2±1 2.0 5 3.162 ≤4mw PASS 

2462 2.75 2±1 2.0 5 3.162 ≤4mw PASS 

Note: At separation distance of ≤5 mm 
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Conclusion: 

The measurement results comply with the FCC Limit per 47 CFR 2.1093 and the RSS-102§4 
Table 4 for the uncontrolled RF Exposure and SAR Exclusion Threshold per KDB 447498 v06, 
No SAR is required. 

 

-----END OF REPORT----- 


